RANGER MINE CLOSURE PLAN 2020

m Energy Resources of Australia Ltd

9 Closure implementation

Issued date: October 2020
Revision #: 1.20.0



g RANGER MINE CLOSURE PLAN 2020

TABLE OF CONTENTS

9 CLOSURE IMPLEMENTATION ...ttt ettt sae e e smee e eneas 9-1
9.1 INEOAUCHION .o 9-1
9.2 ClOSUIE PIANMING ...eiiitiiiiiitie et e e s 9-1
9.3 ClOSUIE dOM@INS .....eiiiiieiiiie ittt sb e enneeennneas 9-2

9.3.1 1 A SRR 9-6
9.3.1.1 Completed rehabilitation.............cccccveeeiiiiiiicc 9-7
9.31.2 Current rehabilitation ............cccooeiiiii 9-9
9.3.1.3 Planned rehabilitation .............ccccooiviei 9-12
9.3.14 Contingency planning ........cceeeiiiiiiiiiiee e 9-26
9.3.2 L OSSR 9-27
9.3.21 Completed rehabilitation ... 9-27
[...]
The Brine Concentrator (BC) is a process water treatment plant, constructed in 2012 and
commissioned in 2013. The BC consists of three trains: BC1, BC2 and BC3. Each train
comprises of a falling film evaporator and a vapour recompression fan. The three trains are
arranged so that BC1 and BC2 are fed in parallel, with their combined concentrate, along with
additional process water, fed to BC3.

Process water is delivered via overland pipeline to the BC. The plant produces a clean distillate
product that is discharged to available release storages, and a concentrated brine, which is
either injected into an underfill layer of waste rock deep inside Pit 3 or diluted with process
water and returned to the process water inventory. Injection of concentrated brine into the Pit
3 underfill is the primary method to dispose of salt from the process water inventory; details of
the Pit 3 underfill and brine injection system have been provided in Section 9.3.2.1.

The BC draws its feed as follows:

o Prior to the end of tailings deposition: from the bulk process water inventory stored in
either Pit 3 or the TSF.

o After the end of tailings deposition and prior to September 2021, when cleaning of the
TSF is complete: from bulk process water stored above the tailings in Pit 3.

o After cleaning of the TSF and prior to August 2024, when process water is transferred to
RP6: from bulk process water inventory stored in the TSF.

o After the transfer of process water from the TSF to RP6, until the free process inventory
is zero: from bulk process water inventory stored in RP6.

o After the free surface process water inventory is zero, until the end of tailings
consolidation expression (July 2025): tailings consolidation expression directly from the
decant wells in Pit 3

. Water treatment plant brine directly from the Brine Squeezer
. Underdrain water directly from the underdrain bore

BC capacity is specified via the flow of product distillate. The BC initially had a distillate
production capacity of 5.0 ML/d and has been slowly increasing through operational excellence
programs. At data input cut-off for the MCP of end June 2020, the average BC distillate
production was 5.4 ML/day.

Issued date: October 2020 Page 9-138

Unique Reference: PLN0OO7 Revision number: 1.20.0
Documents downloaded or printed are uncontrolled.



N RANGER MINE CLOSURE PLAN 2020
- ‘/ Y/ ot
ML

- i

v

The water management strategy requires the capacity of the BC to be increased to 6.92 ML/d.
The increase in capacity is based on upgrading BC3 by instaling a 2.1 MW vapour
recompression fan, identical to the current fans of BC1 and BC2. Currently, BC3 is fitted with
a 1.2 MW fan. The new fan is to be installed adjacent to the existing fan and tied into the
existing vapour ductwork. The block flow diagram for the BC3 fan upgrade is provide in Figure
9-77: Block flow diagram for BC3 fan upgradeThe upgrade to BC3 increases recovered water
production, which subsequently increases flows throughout most of the existing plant. Several
existing items of equipment must be upgraded for these increased flows, including:

o most of the continuously operating pumps

specific major process pipelines

the steam system

the electrical substation

the power station and diesel generators

The BC fan upgrade has commenced with operation expected to begin in February 2021.

Once the free process water inventory has been drawn down to zero, the supply of process
water to the BC is expected to be less than the treatment capacity of the BC. All sources of
process water are expected to conclude by July 2025, and operation of the BC will then cease.

9.4.3.2 HDS Plant

The HDS plant was built in 2005 and overhauled in 2009. Plant operations ceased due to
operability issues and with the installation of the BC. Subsequently, parts from the plant were
re-purposed elsewhere on site.

The plant has recently been restored to its 2009 condition and ERA has obtained approval to
operate the recommissioned plant with discharge of the product water to the pond water
inventory. Provisional approval has also been obtained to direct the product water on to the
pond water treatment plant 1 (WTP1) to complete additional test work on the product water
quality. It is expected that the confirmation of this water quality will occur in the second half of
2020, with the permeate then being approved for release.

Subiject to ongoing studies and the subsequent approval of a long term sludge disposal option
it is planned to operate at approximately 2 ML/day of process water feed until such time as
either it is no longer required to achieve inventory reduction or plant demolition is required to
maintain the overall rehabilitation schedule.

Issued date: October 2020 Page 9-139
Unique Reference: PLN0OO7 Revision number: 1.20.0
Documents downloaded or printed are uncontrolled.



£
~

RANGER MINE CLOSURE PLAN 2020
.

- — e
® O - - - — | -~
~—~ " lslia]l Hf} i
= - i ]
A Process Water . Boiler Water Waste Heat Boilers Diesel Fired Boiler
Feed Tank Storage Tank
' P —— ste

Ranger Brine Concentrator

Distillate
Water Tank
Power Station Diesel Fuel
Day Tank
Brine Dilution Concentrated Concentrated Brine l \E/
Tank Brine Tank Heat Exchangers Wetland
Filter
PIT3
Figure 9-77: Block flow diagram for BC3 fan upgrade
Issued date: October 2020 Page 9-140
Unique Reference: PLNOO7 Revision number: 1.20.0

Documents downloaded or printed are uncontrolled.



N RANGER MINE CLOSURE PLAN 2020
- ‘/ Y/ ot
ML

- i

v

The HDS plant treats process water, through to a water quality similar to pond water, through
two processing stages (Figure 9-77Figure 9-78). In the first stage (primary softening), acidic
process water is mixed with alkaline milk of lime, resulting in the precipitation of gypsum and
the precipitation of most of the metals originally in the process water as metal hydroxides. The
precipitates are separated from the solution in a thickener as a sludge, some proportion of
which is recycled to act as a seed for precipitate growth, the remainder is sent for disposal.
The separated solution, known as primary softened water, is saturated in calcium from the milk
of lime and is sent onward for secondary softening.

In the second stage (secondary softening), a solution of soda ash (Na>-COs) is dosed into the
primary softened water, precipitating most of the contained calcium as calcium carbonate
(CaCO:s). Again, the precipitate is separated from the solution as a sludge, some proportion is
recycled as a seed for precipitate growth and the remainder is sent for disposal. The alkalinity
of the separated secondary softened water is neutralised by addition of a small quantity of
sulfuric acid solution and discharged from the plant.

The combination of the sludge from primary and secondary softening is discharged from the
HDS plant into the processing plant neutralisation tank and then pumped to Pit 3 via existing
mill tailings pipeline. Within Pit 3, the sludge will be co-disposed with mill and dredge tailings,
until the cessation of mill operations. After this, the sludge must be disposed of in an alternative
manner. The options for disposal after cessation of mill operations are the subject of a BPT
assessment and will be subject to a separate application to the MTC. Treated water is
discharged from the HDS plant to either the pond water inventory (via RP2) or directly to water
treatment plant (WTP) 1 depending on water treatment plant requirements and the condition
of the pond water inventory. HDS product discharged to the pond water inventory may be then
treated by any of the pond water treatment plants.

HDS product water contains ammonium that is originally present in the feed process water to
the plant — this ammonium is not removed by the primary and secondary softening stages of
HDS treatment. HDS product also contains some sodium that arises from the soda ash dosing
in secondary softening. Treatment of HDS product water through the pond water treatment
plants removes the vast majority of the ammonium and sodium present in the HDS product. If
further ammonia removal is required, options are available such as passage through wetland
filters, additional holding time in RP2, or partial recycling through additional polishing stages
within the pond water treatment plants.

When treating high salt process water drawn from the bulk process water inventory, the
capacity of the HDS plant is limited by the rate at which solids can be settled and separated
from solution in the primary thickener. The generation of solids within the primary softening
part of the HDS process is directly proportional to the TDS concentration of the feed. The
strategy to achieve the treatment rate required of the HDS plant, of 2 ML/d of process water
feed, is then to limit the solids generation in the process by operating the HDS plant on low
TDS process water.

Issued date: October 2020 Page 9-141
Unique Reference: PLN0OO7 Revision number: 1.20.0
Documents downloaded or printed are uncontrolled.



RANGER MINE CLOSURE PLAN 2020

-
Process Water Soda Ash

Lime Silos ﬁ
-— F\nccu\am Flocculant
lee Sludge
Carbonation

Contact Tank Process Water
Il 'I Rapid Contact Tanks Mixing Tank
‘ Reaction Tank (Existing Leach Tank)
Primary Tlnckene(
Treated Water,

Lime Mill Primary Thickener
(Existing Neutral Thickener)

| Overflow Tank Overflow Tank

_a— A — —
> N
-r..‘ _.‘ - ”‘ ‘_.‘ u—} HDS Sludge (to Pit 3)

- R Neutralisation
HDS PLANT Flocculant Make-Up and Dosing Soda Ash Make-Up and Dosing {Exis;ri:;kTank)

Milk of Lime Tank

F'\;‘\

HDS Treated Water

L]

Process Water 1

Header Tank 1
Sludge

Sludge Cell
(TBC) \@{ ===>
Frocess Water RP2

Retentate

Process Water'

nderdrain Process Water,
—

Underfill

HDS Process Water Feed . -
=

HDS Pit 3 Process Pit3 Process
Water Feed Tank ‘Water Tank

Mill Process Water Feed v \\ - Corridor Creek
@?‘ Wetland Filter
O N N NN NN N NN BN N BN BN BN BN BN BN S N B N N NN N BN BN B N BN BN BN BN B .

TSF

. HDS Permeate
Brine Squeezer

Treated Water
1o Corridor Creek

Figure 9-78: HDS Plant Block Flow Diagram

Initially the HDS plant will be fed with Pit 1 decant water, which has a lower salt content than
the bulk process water inventory. That source is expected to be depleted in the second half of
2020, at which time the Pit 3 underdrain bore is expected to operational and will provide the
lower salt water. When process water flow from Pit 1 or the Pit 3 underdrain bore is not
sufficient to match plant capacity, the feed to the HDS plant will be supplemented with process
water drawn from the bulk inventory in the TSF and Pit 3.

9.4.3.3 Brine Squeezer

The Brine Squeezer is a reverse osmosis style water treatment plant that further extracts clean
water from the reject of pond water treatment (Section 9.4.3.4). Prior to the installation of the
Brine Squeezer, a significant proportion of the reject from pond water treatment was directed
to the process water circuit. The implementation of the Brine Squeezer effectively intercepts
and minimises the volume of this process water source.

Issued date: October 2020 Page 9-142
Unique Reference: PLN0OO7 Revision number: 1.20.0
Documents downloaded or printed are uncontrolled.



N RANGER MINE CLOSURE PLAN 2020
- ‘/ Y/ ot
ML

- i

v

The Brine Squeezer was constructed during 2018 and the first half of 2019, has been process
commissioned and is awaiting the conclusion of performance testing when sufficient quantities
of pond water, and thus pond water brine, are available in the 2020/21 wet season.

An application to discharge permeate from the Brine Squeezer was approved by the MTC in
the first half of 2019. Permeate from the Brine Squeezer is discharged through the existing
pond water treatment permeate system and is subject to the same release conditions and
controls. Reject from the Brine Squeezer is sent to the process water circuit.

The process water treatment strategy requires 1.2 ML/d of release water to be generated from
the Brine Squeezer (or a similar alternative treatment process) as a consequence of treating
process water. This rate of release water generation is approximately the spare capacity of the
Brine Squeezer after treating pond water treatment reject.

ERA commenced a continuous piloting and subsequently a full plant trial in the second half of
2020 to establish the capacity of the Brine Squeezer technology to treat a range of process
water sources (of varied salt concentration and chemical composition). This trial will consider
low salt sources of process water, such as that drawn from the Pit 1 decant or Pit 3 underdrain
bore and also process water that has been subject to some degree of pre-treatment through
the HDS plant, to remove metals that are problematic for reverse osmosis based treatment
processes.

9.4.34 Pond water treatment

The three water treatment plants are the primary method of managing pond water on the RPA.
Each is a micro-filtration reverse osmosis plant. The water treatment plants treat pond water
from RP2 and RP6, and produce a clean water stream (permeate) and a reject stream (pond
water treatment brine). Permeate from the pond water treatment plants is directed to the
release water catchments of either Corridor Creek or RP1. Currently, reject is typically
discharged to the TSF, though it may be recycled back into the pond water inventory if pond
water quality permits. With the availability of the Brine Squeezer, reject from WTP1 and WTP2
may be diverted to the Brine Squeezer, whilst reject from WTP3 will continue to be handled as
before.

The water treatment plants are operated on an as-required basis to manage the accumulation
of pond water from rainfall in the wet season, and a relatively small quantity of HDS product.
Based on a median rainfall scenario, the total pond water treatment capacity delivers
1,400 kL/a of permeate to release. Treatment capacity across the three plants is approximately
14,100 kL/d, allowing for the discharge of most permeate to Magela Creek during the wet
season with the remainder disposed of by irrigation to land during the dry season.

Operation of the pond water treatment plants is triggered based on total pond water inventory.
Trigger volumes will be set consistent with the water management plan and water treatment
strategy. The pond water treatment plants will continue to treat water until the entirety of the
final landform catchment is converted to release.

Issued date: October 2020 Page 9-143
Unique Reference: PLN0OO7 Revision number: 1.20.0
Documents downloaded or printed are uncontrolled.



\ﬂ RANGER MINE CLOSURE PLAN 2020

>l
| ERA |

9.4.3.5 Schedule of progressive plans

v
3

The sequence for process water storage during the closure phase, with approximate dates, is
provided in Table 9-38

Table 9-38: Sequence for process water storage

TIMING TASK

January 2021 After tailings deposition has finished (post tailings transfer from the TSF to Pit 3
and mill operations), all process water will be transferred to Pit 3 to allow
cleaning of remnant tailings solids from the TSF.

September 2021 | Following the cleaning of the TSF, free process water will be split between the
TSF and Pit 3. The volume in Pit 3 will vary to suit the requirements for the
installation of wicks in the Pit 3 tailings and the operation of the barge for
hydraulic placement of the initial Pit 3 cap. The balance of free process water will
be stored in the TSF.

October 2022 On completion of hydraulic placement of the initial Pit 3 cap, all free process
water in Pit 3 will be transferred to the TSF, to allow for bulk material movement
to backfill Pit 3.

August 2024 Once the free process water inventory has sufficiently reduced, free process
water will be transferred from the TSF to RP6.

July 2025 The free process water inventory will have been drawn down to zero.

5 ‘“ﬂ “"RO BRINE

\i
- Y- i ‘

Figure 9-79: WTP 1 — reverse osmosis membranes

Issued date: October 2020 Page 9-144
Unique Reference: PLN0OO7 Revision number: 1.20.0